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Package leaflet: Information for the patient 
 

Tobrin 0.3 % eye drops, solution 
Tobramycin 

 
 
Read all of this leaflet carefully before you start using this medicine because it contains 
important information for you.  
 
- Keep this leaflet. You may need to read it again.  
- If you have any further questions, ask your doctor or pharmacist.  
- This medicine has been prescribed for you only. Do not pass it on to others. It may harm them, 

even if their signs of illness are the same as yours.  
- If you get any side effects, talk to your doctor or pharmacist or nurse. This includes any 

possible side effects not listed in this leaflet. See section 4.  
 
What is in this leaflet 
1. What Tobrin is and what it is used for 
2. What you need to know before you use Tobrin 
3. How to use Tobrin 
4. Possible side effects 
5. How to store Tobrin 
6. Contents of the pack and other information 
 
1. What Tobrin is and what it is used for 
 
Tobramycin belongs to a group of drugs called aminoglycoside antibiotics. 
Tobrin eye drop is administered in adults and children over 1 year for the treatment of 
superficial bacterial infections of the eye and eyelid, such as conjunctivitis and blepharitis 
caused by bacteria sensitive to tobramycin. 
 
2. What you need to know before you use Tobrin 
 
Do not use Tobrin: 
 if you are allergic to the active substance or any of the other ingredients of this medicine 

(listed in section 6); 
 in children under 1 year. 
 
Warnings and precautions 
Talk to your doctor or pharmacist before using Tobrin: 
• If you have kidney or liver disease. Tell your doctor if you are taking other antibiotics by mouth 
or injection you apply them. 
• As with other antibiotics, prolonged use of Tobrin can lead to the occurrence of other 
infections. If your symptoms get worse or unexpectedly resume your prescribing doctor. 
 
If you experience itching, have swelling and redness discontinue Tobrin and consult your doctor. 
 
Continuous use of the medicinal product may lead to the development of resistant 
microorganisms, including fungi. In such cases, the doctor will prescribe appropriate treatment. 
 
As a precautionary measure to not pass drops into the systemic circulation after dropping close 
your eye and press a finger corner of his eye at the base of the nose for about 2 minutes. 
 
Children and adolescents 
Tobrin eye drops may be used for children of 1 or more years at the same dosage as in adults. 
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Other medicines and Tobrin 
Tell your doctor or pharmacist if you are using, have recently used or might use any other 
medicines. 
 
If you use other eye drops, wait 5-10 minutes before applying Tobrin. 
 
Pregnancy, breast-feeding and fertility 
If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, 
ask your doctor or pharmacist for advice before taking this medicine.  

During pregnancy and lactation the product is prescribed by a doctor only if clearly needed and 
after careful evaluation of the benefit / risk ratio. 

 
Driving and using machines 
After using Tobrin you may feel temporary blurred vision. Do not drive or operate machinery 
until the clarity of your vision is restored. 
 
Tobrin contains benzalkonium chloride  
Benzalkonium chloride may cause eye irritation. 
Avoid contact with soft contact lenses. 
Remove the contact lenses prior to application and wait at least 15 minutes before reinsertion. 
Benzalkonium chloride is known to discolour soft contact lenses. 
 
3. How to use Tobrin 
Always use this medicine exactly as your doctor or pharmacist has told you. Check with your 
doctor or pharmacist if you are not sure. 
 
The recommended dose for adults, elderly and children of 1 and older is one drop in the 
eye/eyes  2 times a day - morning and night for 7 days. 
 
In severe infections, the dosage can be increased to 1 drop 4 times per day on the first day of 
treatment, then during the next 6 days, apply 1 drop of 2 times daily. 
 
To avoid possible contamination should not touch the eyelids and other surfaces with the 
dropper. After dropping close your eye and press a finger corner of his eye at the base of the 
nose. This will prevent the droplets pass into the systemic circulation. 
The bottle should be closed immediately after use. 
 
If you use more Tobrin than you should 
If you use more than the amount of drops, eye rinse with lukewarm water. 
 
If you forget to use Tobrin 
Do not use a double dose to make up the missed dose. 
 
If you stop using Tobrin 
Even if your symptoms improve, do not stop using the eye drops unless your doctor has advised 
you. 
If you have any further questions on the use of this medicine, ask your doctor or pharmacist. 
 
4. Possible side effects 
Like all medicines, this medicine can cause side effects, although not everybody gets them. 
 
When you can experience some of the following side effects: 
 
Common (may affect 1 to 10 patients in 100) - eye itching, redness, tearing; 
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Rare (may affect 1 to 10 patients in 1000) - ocular allergic reactions, eye discharge, eye 
discomfort, swelling of the conjunctiva, eyelid edema, erythema of eyelid, other problems with 
the eyelid. 
Systemic effects are not usually observed. 
 
In very rare cases, some patients with severely damage the cornea (the outer covering of the 
eyeball) are obtained dimmed corneal staining due to accumulation of calcium during treatment. 
 
Reporting of side effects  
If you get any side effects, talk to your doctor or pharmacist. This includes any possible side 
effects not listed in this leaflet. You can also report side effects directly via the national reporting 
system. 
 
5. How to store Tobrin 
 
Keep this medicine out of the sight and reach of children.  
Do not store above 25С. 
Do not freeze! 
Shelf life after first opening of the container – 28 days at a temperature not above 25C! 
 
Do not use this medicine after the expiry date which is stated on the carton. The expiry date 
refers to the last day of that month. 
Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how 
to throw away medicines you no longer use. These measures will help protect the environment. 
 
6. Contents of the pack and other information 
 
What Tobrin contains 
- The active substance is Tobramycin 3 mg/ml (as Tobramycin sulfate). 
- The other ingredients are benzalkonium chloride, potassium dihydrogen phosphate, 

disodium phosphate dodecahydrate, sodium chloride, hydroxyethylcellulose and water for 
injections. 

 
What Tobrin looks like and contents of the pack 
 
Clear, colorless solution.   
White plastic vials equipped with a dropper applicator. 
One vial in a cardboard box with a package leaflet. 
 
Marketing Authorisation Holder  

Antibiotic-Razgrad AD 

68 Aprilsko Vastanie Blvd., office 201 

7200 Razgrad, Bulgaria 

 

Manufacturer 

Antibiotic-Razgrad AD 

68 Aprilsko Vastanie Blvd.  

7200 Razgrad, Bulgaria 

 

For additional information about this medicinal product, please contact the local 

representative of the Marketing Authorization Holder: 

 

Antibiotic-Razgrad AD 

68 Aprilsko Vastanie Blvd., office 201 
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7200 Razgrad, Bulgaria 

Tel. 084 613 427 

e-mail: office@antibiotic.bg 
 
 
This leaflet was last revised in 03/2018. 


